
City of JACKSONVILLE BEACH

November 2024

2050 COMPREHENSIVE PLAN 
Data Inventory and Analysis (DIA)



Table of Contents

I. Future Land Use Element DIA........................................................................ 1

II. Transportation & Mobility Element DIA...................................................... 15

III. Housing Element DIA.................................................................................. 41

IV. Public Facilities Element Data and Analysis............................................. 55

	» Wastewater Management Subelement DIA......................................................................56

	» Solid Waste Subelement DIA..............................................................................................71
[...]
420.0004. This bill could help the City of Jacksonville Beach offer more affordable options for those who work in 
the City but are unable to affordable to live there.

It should be noted, this data and analysis was conducted between 2022-2023. A global pandemic, as a result 
of the COVID-19 virus (during 2019-2021), may skew the population and housing data in this report. Currently, 
Florida particularly is experiencing a higher than anticipated population growth. According to the U.S. Census, 
“Florida was the fastest-growing state in 2022, with an annual population increase of 1.9%, resulting in a total 
resident population of 22,244,8234.” 

4	 https://www.census.gov/newsroom/press-releases/2022/2022-population-estimates.html

https://www.census.gov/newsroom/press-releases/2022/2022-population-estimates.html


IV. Public Facilities Element Data and Analysis

SECTION IV

Public Facilities Element 
Data Inventory Analysis



Wastewater Management Subelement DIA

SECTION IV

Wastewater Management Subelement 
Data Inventory and Analysis



City of Jacksonville Beach –� Comprehensive Plan 2050 

57

IV

57  IV – Wastewater Management Subelement

WASTEWATER MANAGEMENT SUBELEMENT
Data Inventory and Analysis

Introduction
This subelement addresses wastewater collection, treatment, and disposal facilities serving Jacksonville Beach 
(City). Pervious and existing conditions are evaluated, future needs are analyzed, and goals, objectives, and 
policies are established for wastewater management in the City for the 2023 to 2050 planning period. 

In 2010/2011, the City’s Wastewater Treatment Facility (WWTF) underwent significant improvements. In order to 
meet Total Maximum Daily Load (TMDL) standards set forth by the Environmental Protection Agency (EPA) and 
Florida Department of Environmental Protection (FDEP), the City has constructed a new Advanced Wastewater 
Treatment Facility (AWT) to meet the maximum total nitrogen level of 3 parts per million (PPM) for  
treated effluent. 

The City is permitted to utilize approximately 25% of its treated effluent for private municipal access irrigation, 
while discharging the remaining reuse quality water through a shared outfall pipe network north through 
Neptune Beach and Atlantic Beach. The shared outfall force main discharges into the St. John’s River near the 
Mayport Jetties. An additional surface water discharge to Cradle Creek is permitted for wet weather events. 

Biosolids are removed from the system and transported to an approved landfill facility operated by Duval 
County. The City’s sanitary sewer facilities have a negligible impact upon adjacent natural resources. In addition, 
as specified elsewhere in the subelement, the commitment to reduce the number of septic tank disposal 
systems in a timely fashion will reduce the impact even further

Existing Service Area
Approximately 99 percent of the developed portion of the City is served by the wastewater management 
system. Other than the shared treated effluent force main described below, Jacksonville Beach does not 
provide service or have any wastewater facilities located outside of the City limits. Generalized land uses in the 
service area are shown in Table FLU-T2, Existing Land Use, in the Future Land Use Element. 

The wastewater management system is comprised of a central wastewater treatment facility, gravity collection 
mains, manholes, lift stations, and force mains. 



City of Jacksonville Beach –� Comprehensive Plan 2050 

58

IV

  IV – Wastewater Management Subelement 58

Existing Wastewater Collection System
The collection system is a network of gravity sewer lines, force mains, and lift stations which collect wastewater 
from residential, commercial, and other establishments, and convey it to the WWTF for processing. Map 
PFWM-M1 shows the location of the collection system network and other major system components. 
Significant components of the sewer system are described in Table PFWM-T1.

The collection system is comprised of approximately 97 miles of gravity sewer ranging from 4-inches in 
diameter to 30-inches. Additionally, the collection system includes 19 miles of force main ranging from 4-inches 
in diameter to 24-inches. Collection systems typically rely in large part upon gravity-induced flow; however, 
due to Jacksonville Beach’s relatively level terrain, pumps are used to augment the gravity flow. The use of lift 
stations and force mains allows sewage to be conveyed under pressure. This is necessary to deliver sewage 
collected from areas along the oceanfront and the Intercoastal Waterway that are near sea level to the centrally 
located treatment plant situated on somewhat higher ground. 

 



City of Jacksonville Beach –� Comprehensive Plan 2050 

59

IV

59  IV – Wastewater Management Subelement

Map PFWM-1: Existing Wastewater System

 



City of Jacksonville Beach –� Comprehensive Plan 2050 

60

IV

  IV – Wastewater Management Subelement 60

There are currently thirty-eight lift stations and associated force mains in operation. The lift stations form a 
network which is built around five major lift stations (Stations #1, 2, 3, 10, and 14) which collect sewage from a 
grouping of subdistrict and satellite stations and convey the wastewater directly to the WWTF via force mains. 
The current status of the transmission system and recommendations for maintains its viability as a contributor 
to the desired level of service is covered in the “Lift Stations” section later in this subelement.

The lift stations are a critical component of the sewage collection system but as noted in later sections they 
are not considered to be a major element when assessing the City’s ability to maintain an acceptable level of 
service for current and future populations. While they do require periodic maintenance, repairs, modernization, 
and expansion if they were not properly sized to fully serve and area; the lift stations themselves are not seen as 
a system component which merits the detailed planning and analysis given to the treatment plant. 

Table PFWM-T1 provides a description of the sewer lift stations within the City. For each component, the 
capacity and location of the lift station is listed. 

Table PFWM-T1: Wastewater Management System Components:  
Sewage Collection and Transmission System

System Component Flow Year Built Location

Sewer Mains 116 Miles 1930 System-Wide

Lift Station #1 2,125 gpm - 363 2nd Avenue S. 

Lift Station #2 3,000 gpm - 699 N 4th Street

Lift Station #3 2,400 gpm - 1024 S 4th Street

Lift Station #4 600 gpm - 1606 S 1st Street

Lift Station #5 700 gpm - 50 37th Avenue S

Lift Station #6 310 gpm - 18 Sandra Drive

Lift Station #7 300 gpm - 301 18th Avenue N

Lift Station #8 270 gpm - 825 18th Avenue N

Lift Station #9 500 gpm - 1850 Tanglewood Dr

Lift Station #10 3,300 gpm - 300 Palm Tree Road

Lift Station #11 400 gpm - 251 N. 20th Street

Lift Station #12 170 gpm - 1744 Marshside Road

Lift Station #13 500 gpm - 49 Fairway Lane

Lift Station #14 2,800 gpm - 912 S. 10th Street

Lift Station #15 260 gpm - 11 Hopson Road



City of Jacksonville Beach –� Comprehensive Plan 2050 

61

IV

61  IV – Wastewater Management Subelement

System Component Flow Year Built Location

Lift Station #16 260 gpm - 68 Evans Drive

Lift Station #17 650 gpm - 3351 Anhinga Court

Lift Station #18 250 gpm - 901 N. 22nd Street

Lift Station #19 250 gpm - 33 Rosewood Drive

Lift Station #20 250 gpm - 400 15th Avenue N

Lift Station #21 160 gpm - 4235 Marsh Landing Blvd

Lift Station #22 39 gpm - Wingate Park South

Lift Station #23 100 gpm - 1290 N 12th Street

Lift Station #24 310 gpm - 3750 S 3rd Street

Lift Station #25 240 gpm - 1781 The Greens Way

Lift Station #26 125 gpm - 1098 N 17th Street

Lift Station #27 118 gpm - 3780 Sanctuary Way N

Lift Station #28 100 gpm - 1241 Blue Heron Lane N

Lift Station #29 165 gpm - 190 March Landing Parkway

Lift Station #30 <100 gpm - 4400 South Beach Parkway

Lift Station #31 39 gpm - 1100 5th Avenue S

Lift Station #32 39 gpm - South Penman/Wingate Park

Lift Station #33 150 gpm - Ocean Way Unit 2 S

Lift Station #34 20 gpm - 323 Lions Club Road

Lift Station #35 124 gpm - Jardin De Mer (Bldg. 128-131)

Lift Station #37 <100 gpm - 2770 Seagate Avenue

Lift Station #38 80 gpm - 1581 Marsh Inlet Court

Source: Senate Bill 64 Compliance Plan, 2022 
	 City of Jacksonville Beach Sewer Master Plan, 2021

Table PFWM-T1, continued: Wastewater Management System Components:  
Sewage Collection and Transmission System



City of Jacksonville Beach –� Comprehensive Plan 2050 

62

IV

  IV – Wastewater Management Subelement 62

Existing Level of Service
The adopted level of service for wastewater treatment is 100 gallons per capita per day. The present treatment 
volume required of the City’s WWTF is below its rated capacity of 4.5 mgd. As of 2022, the WWTF was treating 
an average of approximately 1.61 mgd of wastewater, well below its design capacity. 

Historical Treated Wastewater Flows
Between 2018 and 2022, the annual average wastewater treated daily ranged from 1.61 mgd in 2022 to 2.49 
mgd in 2021 as presented in Table PFWM-T2. Sewage treatment levels have improved as direct result of sewer 
line rehabilitation, line replacement, and lift station rehabilitation efforts which have reduced system inflow  
and infiltration. 

Table PFWM-T2: Volume of Wastewater Treated (in Million Gallons)

Month
Average Daily Flow (gpd)

2018 2019 2020 2021 2022

January 2.35 2.24 1.89 1.85 1.69

February 2.56 2.16 1.80 2.87 1.38

March 2.08 2.01 1.66 2.33 2.18

April 2.11 1.58 N/A 1.95 1.68

May 2.02 1.58 1.67 1.82 1.31

June 2.71 1.69 3.23 1.94 1.18

July 2.24 1.65 2.28 2.70 1.76

August 2.42 1.78 2.28 3.95 1.43

September 1.71 1.96 2.75 3.71 2.58

October 1.48 2.39 2.84 2.62 1.57

November 1.69 2.06 2.18 2.19 1.53

December 2.68 2.10 1.92 1.91 1.00

Average 2.17 1.93 2.23 2.49 1.61

Source: Monthly Operating Reports



City of Jacksonville Beach –� Comprehensive Plan 2050 

63

IV

63  IV – Wastewater Management Subelement

Existing Wastewater Treatment System
The City owns and operates the Jacksonville Beach Wastewater Treatment Facility, which is located at 901 
10th Street South, between 8th and 10th Avenue South in Jacksonville Beach. The facility treats wastewater 
collected from the entire City of Jacksonville Beach to achieve advanced wastewater treatment requirements 
under FDEP Permit Number FL0020231 (issued November 2018). The effluent flow from the WWTF has a 
permitted capacity of 4.5 mgd annual average daily flow (AADF). The facility generally consists of the following: 

	^ Influent and Headworks

•	 A master pump station consisting of four 
submersible pumps

•	 Screening chamber consisting of two traveling 
bar screens

	^ Treatment

•	 Four sequential batch reactors (SBRs) with 
four mixer, aerators in each basin and three 
blowers that provide oxygen for the system

•	 Four UltraScreen filters

	^ Disinfection

•	 Two chlorine contact chambers

•	 Two rectangular re-aeration basins consisting 
of six modules

•	 Gas chlorination facilities (August 2023 
project to convert from gas chlorine to  
sodium hypochlorite)

•	 Dechlorination facilities with sulfur dioxide gas 

	^ Solids Handling

•	 Three aerobic digestors which are aerated by 
three blowers (one redundant)

•	 Belt filter press and conveyor system 
(September 2023 project to install dual belt 
filter presses and new conveyor system)

•	 Disposal at City of Jacksonville Trail  
Ridge Landfill 

	^ Disposal

•	 Effluent transfer pump station to St. John’s 
River with three centrifugal pumps

•	 Public Access Reuse System

	^ Two vertical turbine pumps and hydropneumatic 
tank at the WWTP (internal)

	^ Public access reuse irrigation system at City of 
Jacksonville Beach Golf Course with three vertical  
turbine pumps. 

The WWTF discharges effluent through three outfalls: surface water discharge to St. John’s River, surface water 
discharge to Cradle Creek (limited wet weather discharge), and a land application discharge to a slow rate 
municipal access system. 

According to the monthly operating reports, the WWTP, as of December 31, 2022, is treated a daily average of 
approximately 1.61 mgs of wastewater, well below the design capacity of 4.5 mgd. The City has consistently 
met discharge permit requirements. 



City of Jacksonville Beach –� Comprehensive Plan 2050 

64

IV

  IV – Wastewater Management Subelement 64

Existing Effluent Disposal System
Transportation of treated effluent to the mouth of the St. John’s River via the effluent force main commenced 
on April 15, 1987. The existing 24-inch main was sized to convey effluent from Jacksonville Beach, plus the 
projected daily flows from Neptune Beach and Atlantic Beach. All Beaches communities are connected to 
the effluent main. The proportionate capacity allocated to the three users is: Jacksonville Beach – 60 percent; 
Neptune Beach – 13 percent; and Atlantic Beach – 27 percent. A portion of the effluent flow equalization basins 
originally built in conjunction with the force main were removed to allow for the construction the new AWT plant. 
The remaining basins have ben converted to chlorine contact and reaeration basins. 

Table PFWM-T3: Wastewater Disposal System

System Component Measure Year Built Location

WWTF 4.5 mgd 1969, 1988, 2011 910 S 10th Street

Effluent Force Main 6.5 mgd 1987 910 S 10th Street

Reclaimed Water System

The Public Works Department operates as the only reclaimed water provider within the City, with a permitted 
capacity of 4.5 mgd, of which approximately 1.123 mgd is treated for municipal access reuse. Reclaimed water 
is used to irrigate portions of the Jacksonville Beach Golf Course, several football and baseball fields, and the 
landscaped areas of the police station and the Operation and Maintenance buildings. Reclaimed water provided 
to the Jacksonville Beach Golf Course is discharged into the Golf Course Pond. Past projects have extended 
a reclaimed water pipe to the Kirkland and Warren Smith Cemeteries in the area around Beach Boulevard for 
irrigation and extending reclaimed water to the portions of South Jacksonville Beach is currently being planned. 
The total reclaimed water use during the 2021-2022 reporting period was 0.538 mgd average. 

The City has the ability to provide reclaimed water through slow-rate municipal access sites which have an 
existing permitted capacity of 1.123 mgd monthly average flow as shown below. 

Table PFWM-T4: Permitted Capacity for Slow-Rate Public Access Reuse

User Name Acres Capacity (MGD)

Jacksonville Beach Municipal Golf Course 84.0 0.70

Wingate Park 10.4 0.047

Police Station, O&M Grounds, Ball Fields 3.0 0.01

Jacksonville Beach WWTF –  
Belt Press, Irrigation of Landscape

- 0.03

Other Users - 0.336

Total 1.123

Source: City of Jacksonville Beach Senate Bill 64 Compliance Plan, 2022 

A Reuse Master Plan was completed in 2010, in 2013 a supplement to this master plan was completed and will 
be utilized as a basis for increasing reuse and reducing wastewater discharge quantities. 



City of Jacksonville Beach –� Comprehensive Plan 2050 

65

IV

65  IV – Wastewater Management Subelement

Senate Bill 64
In June 2021 the Florida legislature passed Senate Bill 64 (SB64) which requires domestic wastewater utilities 
to submit a plan for eliminating nonbeneficial surface water discharge of treated wastewater effluent to the 
Florida Department of Environmental Protection (FDEP), with the goal of providing reclaimed water as a way to 
discharge treated wastewater effluent. To comply with SB64 the City created the Senate Bill 64 Compliance 
Plan, which was originally submitted to FDEP in October 2021, and amended in March 2022. 

As outlined in the Compliance Plan, the City is working independently of the other beach communities 
that share the effluent force main and is also working on a possible shared solution with the other beach 
communities to present a shared approach to meeting the requirements of SB64. The Plan also provides 